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Mechanical Testing Laboratory TE‘E;EW
; 2 g
] !-.-'[erallurglca! Dep:t. - Bm]!img I'~I!n. 3; 041304B}4)
Faculty of Engineering — Cairo University
|
Test Report I

Test Request # |

116
=X

| Epeﬁmenga!m | 11-24/516 |J

The MTL adopts tha management systems that fulfills the requirements of the international standard I50/IEC 170252017

Date of regquest 134112024 | Number of pages J 2
Testis) Required Tensile+ Chemical o
Test method (Mechanical) Tension (ASTM EB/16)
Test method (Chemical) Low alloy steel (ASTM E413/17)
Test item description FL & mm
Owner iy 8 skl Ladall gl
Contractor Y el Licall 45 03
Steel Contractor oo e B bl 35,0
Project name | g gy g A g e
Date of Performing Test 204112024 Test Report Date 201172024
Temperature, "C a3 Humidity, % EX)
¢ Specimen details and conditions (shown above) are sapplied by the customer; henee the lab bears no
responsibility regarding these details,
_®  The Un-machined specimen was sent by the customer,

Mﬁat Machine: SHIMADZL / UH-1000KNX Universal Testing Machine.

Serlal No: 124103000018

. ’Eﬁtsp%lmeﬂ R 11-24/516 | Required for S358JR |
Yield stress, Mpa 338 345 min.
el A
Ultnau-’l‘nqpﬂﬂnm; _r‘: 1| 492 470-630
L% Elongation, % 28 22 min.
Test conducted by: Signature:

The tes rtlu!u aepresem & sample provided - by the customer - be e Lab only and 8 not reprisent the quomities of prodoction o any
other guantmizs balongs o the cistosmér.
Reeports fssued by ibe Lab are confidential and belong (o the requestisg pany done & chanot be given 1o aey other pari.

The Lab respensibility of delivering the rest of sample(s) 10 1he custommer expires after |5 days afier ihe (31 report isssance daie of due

{ Technical Advisor { Lah. Supervisor
[ _ “ProfDr, Mahmoud Tash
Signature / 2 SIEnlfituw
‘I'? .'.-_:-ﬂ- s
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721525 Page 1 0f2
Email: - mutcsilaba engcneduer MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue MovRev No: 102
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Moechanical Testing Laboratory
Metallurgical Dept. = Building No. 32

Faculty of Engineering = Cairo University

t.a i . I'|. i ey
beocradited "u
et
Testing
CABH
41304 B(d)

i |

Al Sl AR e
32 e - 3N 02
B M daala — Luaigh 408

2-Chemical Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES,

Serial No:4545-AD
ID{sVA¥E. | .Elamen_hmal;rud,?ﬁ
sl c (v |si|p | s |Ni]e|[co|m|v]m|a]|]es][m

| 11-24/516 (| 0207 | 1L.287 | 0:300 [ 0032 | 015 | 0008 | 0.018 | GOL0 | 0002 | 0005 | 0.013 | 0037 l;i:ﬂﬂﬂ 0.800
Rioquired
for grade 27 1.70 .60 0045 | OLD45 _—— - &0
Sasara max | max | max | max | max | N max | | | T | T o -
fontnate (1) in EN10025-2, the max. Valoe for nitvngen does not a if the
Test conducted by: Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other guantities belongs to the customer.
- Reports issued by the Lab are confidential and belong 1o the requesting party alone and cannot

be given o any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
after the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor

[ Lab. Manager/ Lab. Supervisor
; ~_ Prof. Dr. Mahmoud Tash

= Fe L

- i Slgnature:
P %
‘.-’ -

Tel -Fax/Mobile: 0235675005 - D1277721545- 01277711525

Email: - matesilphii ena i ediog
Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Iszime Mo/Rev No: 1.2

Page 2 of 2
MTL-F-75.1




Mechanical Testing Laboratory
Metallurgical Dept. - Building No. 32
Faculty of Engineering — Caira University

1
¥
_'ﬂ'ln 25
fe L S | .\. '\..

Aceradited

Testlng
CaB#
il 130484

Rl i LAY o |

I
32 oy olea - il D
B lEN Aaala — Asalyl) A

I Conformity Report ||

| This report based on the results presented in Test Request #:

166

| Specimen(s) ID)

| 11-24/516

Final Evaluation:
Accordin

ce wi

10025-2:2019

|~ The specimen teasile properties are In conformity with gradeS355/R according to EN10025-2:2019
2- The specimen chernical analysis I fn conformity with grade 8355IR according to EN10025-2:2019

Report prepared by: Eng/Eman Shamaa

Reviewed by:

Technical Advisor

Signature;

i
_r""'_'_'_i?a‘:' =2
o

Tel -Fax/Mobile: 0235675005 - 01277721545 - 01277721525

Email: = nutestinlyn cnpociedu.cp

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Tegme No'Rey No: 172

Page 3of2
MTL-F-7.8.1
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Mechanical Tesring Laboratory Testing B oAU daala — Ralgh 45 |
| Metallurgical Dept. — Building Na. 32 ﬂﬁ?ﬁg[ﬂ . ' 2 |
Faculty of Engineering — Cairo University |

=—-=—=—= — —

Test Report
Test Request & 116 Specimen(s) [D | 11-24/)517

The MTL adepts the mansgement systams that fulfils the requiraments of the internetional standard 1S0/1EC 170352017

[ 2 ]

| Date of reguest | 13/11/2024 | Numnber of pages
Test(s) Required Tensile+ Chemical
Test methed (Mechanical) Tension (ASTM ER/ &)
Test method (Chemical) | Low alloy steel (ASTM E415/17)
Test item description FL 10 mr
Owner ARy 3 s Ll L2l
Contractor T S T
Steel Contractor ey g g il 45,5
Project name g oy i e g
Date of Performing Test 20/1 142024 Test Report Date 2001 172024
Temperature, °C 23 Humidity, % ar
* Specimen detaiis and conditions (shewn above) are supplied by the customer; hence the lab bears ng |
responsibitity regarding these details.

@ The Un-machined specimen was sent by the customer.

1-Tensile Test: Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine,

Serial No: 124105000018
Test Specimen 11-24/517 Required for S355JR |
1d stress, 405 345 min.
I 310 470-630
29 22 min. [
Test conducted by: Signature:

The test results repeesent i sanplé provided - by the comomer -0 the Lab oy and do mot represens the qisetites of prodecisn or oy

ogher quangities belongs 10 the eusomer

Bepodts izsoed by the Lab ars confidestisl and befong io the requesing pany gone e CennDi be Eiven i any edher pan
The leh resporsibilizy of delivering the rese of ssasplils) o the oastomer expines afier 13 darys afher the 163t nepont Sseance dase or due

m—r

Techmical Advizor

—Lab. Mapager [ Lab. Supervisor

< o ProfoDr. Mahmoud Tash

Signature: / o ﬁ/ Sighature:
5 1 . ) : |
Tel -Fax/Mobile: 0235678005 - 01277711545 - 01277721515 Page1lof2
MTL-F-7.8.1

Email: - matestlabens,cuedy,. oo

Building 32-Faculty of Engineering-Cairo University-El Gamaa S1.-Gira.

Issoe Wo/Rey Mo 142
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| Mechanical Testing Laboratory

| Metallurgical Dept. — Building No, 32

\ Faculty of Engineering - Cairo University
I

£y Aad
Aecradited

Tasting
cag#
B4 204 B(4)

S 32 ) i - 0 o

aliaall il AGEN L

Bmlill daala, — il Auls

2-Chemiecal Test:

Test Equipment; ARL 3460 Spectrometer Arc/Spark OES.

Serial No:4545-AD
| ID{s)/Ave. | :

u-frIJR'u:E! : =y Coemenly auelysed, 14
steseiqn | € | Mn | Si § o iEn Ni | € | Co | Mo | ¥ TP | A B | Nb
11-24/517 | 0.165 | 1221 | 0210 | 0.014 | 0.001 | 0297 | 0.024 | 0.188 | 0.120 | 0.008 | 0.014 | 0,037 | 0.000 | c.001 |
Required : -

for grade .27 LTl el | 045 | D095 .50

535500 max max Mmax max max L i HiEx o s oo el P T e

¢ for ni
Test conducted by: ‘Signature:

- The test results represent a sample provided — by the customer - to the Lab only snd do not
represﬂujt the quantities of production or any other quantities belongs to the customer.
= Reports issued by the Lab are confidential and belong to the requesting party alone and cannot

be given to any other party.

- The lab mpunsihilit}r of delivering the rest of sample(s) to the customer expires after 15 days
after the test report issuance date or due to the depletion of the sample(s) during test,

T e —

Technical Advisor

o

iiﬂéﬁb“ Lab, Supervisor
-7 BUPRI Dy, Mahmoud Tash

b T T rma—

—

-

: .'\."\"_._'—.

Tel -Fax/Mobile: 0235678005 - 01277721545~ 01277721525

Email; - mateslnb'v coecu.edueo

Page2 of 2
MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa SL-Giza,

Issue No/Bev No; 12
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Mechanical Testing Laboratory Teating : i it 3

: i P daaly — Auigl) dus
| Metallurgical Dept. - Building No. 32 i ﬁgﬁg i
| Faculty of Engineering — Cairo University

Co ;':furmig ReEurt= N i

This report based on the results presented in Test Request #:

166

| Specimenis) ID

=

11-24/517

Final Evaluation:

According to compliance with EN10025-2:2019

I- The specimen tensile properties are in conformity with gradeS33SIR according to EN10025-2:2019
2- The specimen chemical analysis [g in conformity with grade 8355TR according o EN10025-2:20710

Report prepared by: eng/Eman Shomea

Reviewed by:

Technical Advisor fiﬂ-'-'f- F.:I_‘._aillhlaua}ggr ! Lab. Supervisor !
= - Prof: Dr-Mahmoud Tash |
Signatur : 'i. %5 Signature:
e A Yo 7 |
L - % ; II|' : 2
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721525 Page 3 of 2
MTL-F-7.8.1

Email: - matestinbia cn pomeidu.ep

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Iszue NoBer No: 12
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Mechanical Testing Laboratory Testing B_hLE daaly — diainh Al
Metallurgical Dept. - Building No. 32 B4104EH
Faeulty of Engineering — Cairo University

" Test Report
LA::':_:_;l

Test Requesi & 116 Specimen(s) D 11-24/518
The MTL adopis the maragemant systems that fialfills the reguirements of the International standard 150,1EC 170282017
Dite of reqaest 131172024 | Number of pages | 2
Test(s) Required Tensile+ Chemical
Test method (Mechanical) Tension (ASTM E&/16)
Test method (Chemical) Low alloy steed (ASTM E41517) L
Test item description PL 12 mm U
Owner A Gl Al b
Contractor Y Ol Liall a8 (3
Stee] Contractor ey e By Jill A5 2
Project name e k) b pa SRR P g ude
Date of Performing Test 2041 112024 | Test Report Date 20/11/2024
Temperature, °C 23 Humidity, % 37
®  Specimen details and conditions (chown above) are supplied by the customer; hence the lsb bears oo
responsibility regarding these details.
o The Un-machined specimen was sent by the custom er.
1-Tensile Test: Test Machine: SHIMADZU / UH- 1000KNX Universal Testing Machine.
Serial No: 124105000018 B
- TestSpecimen 11-24/518 Required for S3557R
 Vield stress, s 397 345 min,
Ultimate Tens e 501 470-630
T m EI ...\.. r —I‘\-._. -\._;_\_'."__-.": L ,3-“ 11 min_
Test condneted by: Signature:

The test rendbs Tepresent & sample provided — by the cugnomer - 0o e Lab ondy and o zot represent the quantities of prsducton of pey

atfer geniities belongs i e cuslomer
Bepors isswed by the Lab are confidential and Belfong to the reqeesting perty plone i camac be given o any other pat
The 1o respanailine of delivering S rest of samplels) i the custonser expines sfer | 3 dmys mfber Uie es2 repan issusnce date of due

Technical Advisor e b. Supervisor
e -DiF-Milmbud Tash |

Signature: o i -~ Signiture:

! Ny B Ly ]

e Dol = v ik

T \‘?{l-uw:l . = - —== I--.,'
T T
Tel -FaxMobile: 0235678005 - 01277721545 - 01277721525 Fageloil
MTL-F-7.8.1

Email: - matesiiaba emr e edduae e
Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza,
Izsue No/Rev No: 172
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Mechanical Testing Laboratory Testing 5 mED Amaln — Loaigh
Metallurgical Dept. — Building No. 32 i o e
. F " : . 041304B14)
Faculty of Engineering — Cairo University |
2-Chemical Test:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No;4545-AD
ID{sVAve. ; Elements snalyzed, %
of 2 Runs - k ; ; | IR S PN i 5 = s
11-24/518 | 0.175 | 1.195 | 0.237 | 0012 0.003 | 0.274 | 0.027 | 0.175 | 0.014 | D005 0.016 | 0.030 | 0000 | 0.001
Roquired
forgrade | 927 | L70 | 06D | 0043 | 0045 | | | o0 B .
iy max | max | max | max | max max e - - T

Test conducted by:

Signature;

The test results represent a sample provided — by the customer - to the Lab only and do not

represent the quantities of production or any other quantities belongs 1o the customer,
- Reportsissued by the Lab arc confidential and belang to the requesting party alone and cannot

be given to any other party.

- The lab responsibility of delivering the rest of sample(s) to the customer expires afier 15 days
after the test report issuance date or due to the depletion of the sample(s) during test,

TrR ———
e
-

Technical Advisor 7 IIﬂhMi.ﬁgEFf ah. Supervisor |
) /" Prof.Dr. Mahrioid Tash
Signature:, | 7{ | W 1 3-_1_2.““'1:[.“"?_‘5 i
I L — ? i ',- }rﬂ "::l . . _::i _'-.E:I .

Tel -Fax/Mobile: 0233678005 - 01277721345 - 012777211515

Email: - matesilaborong e el v
Building 32-Faculty of Engineering-Cairo University-El Gamaa St-Gizs.

fzsue No/Rev No: 12

Papu2ofl
MTL-F-74.1
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Mechanical Testing Laboratory Testing : ks — Heatiy]

. Metallurgical Dept, — Building No. 32 " E‘;fﬁ;-}ﬂ] T = Gl
| Faculty of Engineering — Cairo University
|

H Conformity R&ﬁ rt -

This report based on the results presented in Test Request#: | 166
Specimen(s) [D | 11-247518 |

Final Evaluation:

According to compliance with EN10025-2:2019

I- The specimen tensile properties are in conformity with gradeS335JR according to EN10025-2:2019
2-The specimen chemical analysis is fn conformity with grade S355/R according to EN10025.2:2019

Report prepared by: eng/eman shamas

Reviewed by:
B Technical Advisor 7" Inbi:Mansger / Lab. Supervisor |
- Prof:Br. Mahmoud Tash |
Signagure: L Shgnature: ]
— L9 : |
1
Tel -Fax/Mobile: 0235678005 - D1277721545 - 01277711515 Page Jof 2
MTL-F-7.8.1

Email: - matesthnbig eng cuoily.eo
Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Essue NoRev No: 12
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Mechanical Testing Laboratory Testing
Metallurgical Dept, — Building No. 32 i
Faculty of Engineering — Cairo University

s | RIS sy daa

Test Report I

Test Request # 116

Specim

5] 1D 11-24/519

The MTL adopts the management syatems that fulfills the requirements of the international standard IS0/IEC 17025:2017

32 ol e - S o B
5 oalAl deala — daiphl 485

Date of request 13/11/2024 | Num ber of pages | 2
Test(s) Required Tensile+ Chemical
Test method (Mechanical) Tension [ASTM ER/15)
Test method (Chemical) Low alloy steel {ASTM E415/17)
Test item description PL 20 mm
Owner gy 3l Ldall Al
Contractor o ] Lieall 48 2
Steel Contractor ey g Sy NS o
Project name ot g ol g S 2 5 e
Date of Performing Test Z0¢1 12024 Test Repori Draie 2001172024
Temperature, *C | 23 Humidity, %o 7
&  Specimen details and conditions (shows above) are suppled by the customer; hence the lab bears no
responsibility regarding these details,
® The Un-machined specimen was sent by the customer.

1-Tensile Test: Test Machine: SHIMADZU / UH- 1000KNX Universal Testing Machine.
Serial No; 124105000018

T-E.'It Epar:mm 11-24/519 BRequired for S355JR
408 345 min.
333 470-630
rxi 22 min,

Test mndnnm:l by:

Elgunture

The Besl resul: seaaisear & samnie provided - by the cusimaner = o the Lab only s do not represen the geenitics of produciaon or any

other quantitles belong s the cusmner,

Repane wsd Iy ghe Lab e confidentinl and belong o the requesting party slone and conmal be prven 1o any otier pas.
The lab responsibll iy of delivering the mest of sampie(5) i e arslomer expings gNe 13 days aler e 255 rEporn 1sume i @r due

,..-

-

Technical Advisor

_th Minager / Lab. Supervisor

Prof. B, Mahmoud Tash

Sipnatur

e g’?i/}/

3 e }, %

W Signature:

Tel -Fax/Mobile; 0235678005 - 01277721545 - 01277721515
Email:

= imaleslnly awepr ciede g

Page 1 of 2
MTL-F-7.58.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa 5t.-Giza.

Issoe Mo/Rev No:

172




Mechancal Testing Laboratory
Metallurgical Dept. — Building No. 32
| Faculty of Engineening — Cairo Untversity

g

|
=l -
_'-_Al'\!l'\.

% Ly ey
Accradiied

Testing

GAB #
0413048(4)

=
T:'Hfl
N

s

e ol il Aga L |
32 R e - QI A
3 LB Anaka — Awaaipd] duls

2-Chemical Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No:4545-AD

TD{s)AvE. Elements analyzed, %

of 2R . iy

edm| € | M| S| P | S N |©|Ci|Ma| V| T|Al|B|Nb
11-24/519 | 0.131 | 1017 | 0.294 | Q084 | 0.006 | 0174 | 0.195 | 0,039 | 0:002 | 0.004 | 0012 | D034 | 0000 | 0,001
| Reguired

027 | 170 | 060 | 0045 | 0.045 D60

far grade oy afries e Lo Ll ¥ i ke il
S38ETR max mirx mak max MmMax max

N

in EM10025-2. the max. Value for nitrogen does ot &

Test conducted by:

Signature:

The test resulis represent 4 sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs Lo the customer.
Reports issued by the Lab are confidential and belong to the requesting party alone and cannot

be given to any other party.

The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
afier the test report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor

{ Lab, Supervisor

AT

!ﬁt‘-‘f

= Pruf Dr. Mahmoud Tash

=%,/

! : Signature:
,_sa j; |

Tel -Fax/Mohile: 0235678005 - 01277721545 - 01277721525

Email; - miiestahid eng cuedines
Building 32-Facolty of Engineering-Cairo University-E] Gamaa St.-Giza,
Issne NovBev No: 172

Pape 2 of 2

MTL-F-7.8.1
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I|I | II' ||I f jll 3 Accraditad e _._/ - |
] FLrL ! e o SEPJU‘P‘“‘:'I'}HJIFJ
Mechanical Testing Laboratory Testng 5t LA Amalay = Aaudiyd Alg
Metallurgical Dept. - Building No. 32 O4T304B14)
Faculty of Enginesring — Cairo University

Conformity Report |

| This report based on the results presented in Test Request #: 166
| Specimen(s) ID 11-24/519

Final Evaluaiion:
According to co iance with EN10025-2:2019

1- The specimen tensile properties are In conformity with grade$355/R according o EN10025-2:2019
2- The specimen chemical analysis Is In confermity with grade 8355JR according to EN10025-2:2019

Report prepared by: tng/Eman Shamao

Reviewed by:
e TEN T
Technical Advisor /"~ Tab:Mansigér,] Lab. Supervisor
- _‘__r;fl...'Pruf,‘il;, ﬁl'él"l;mnud Tash
Signature: \\ ._ '*_-"—.-;"' -.s Signature:
| 5 S hy TR
N et o -"Ir
| bl NS
— -.II,:_; T | .E.r"r""':'- T3 =
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721525 Page 3 of 2
MTL-F-7.8.1

Emails = matest by e mecu, el w e

Building 32-Faculty of Engineering-Cairo University-El Gamaa 5t.-Giza.
[szue NovRev No: 171
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Mechanical Testing Laboratory

Metallurgical Dept. — Butlding No. 32
Faculty of Engineering — Cairo University

P
b
.:I:ﬁ R W e

L L L A
Accregited

Testing
CAB #
D44 3048(4)

3

I |
RSl Sl B fana |

32 o e -l
&\l daala — Ruaigll A48

| Test Report ||

Test Request # |

116
=

| Emimnnisi In ! 11-24/520 ||

The MTL adopts tha managament systems that fulfils the reguirems=nts of the int=mational standard ISOAEC 170252017

| Dateofrequest 13/11/2024 | Number of pages | 2
Test(s) Required Tensile+ Chemical
Test method (Mechanical) Tension (ASTM EB/16}
Test method (Chemical) Low allay steel {ASTM E415/17)
Test item deseription PL 25 mm
Owmer N e Al gl
Contractor Y gl el 45 5
Steel Contractor ey g e (g Al RS 0
Project name s g 5 il g Tk g e
Date of Performing Test 207112024 Test Report Date 201152034
Temperature, *C 23 Humidity, 37
= Specimen details and conditions {shown above) are supplied by the costomer; hence the lab bears no
responsibility regarding these details,

»  The Un-machined specimen was sent by the customer.

1-Tensile Test: Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.

Serial Mo: 124105000018
. Test Specimen 1 11-24/520 Required for S355IR
1 strais, T 417 345 min,
o 561 470-630
30 22 min.
Test mnducm:l by Signature:

T he test resmalis represent a sephe provided — b e customer - inthe Lab onby md donot represent the dpanbities of predustion of e

wther puntities belongs 1o the Cusioeer.
Repoais issued by the Lab wre confidenial and belpng to the requesting party alooe snd esnnal ba @iven 0 any olier pan

The lab respanslBilicy of delivering the rest of sampbe(s) 1o the oslomer expines ifler |5 duys aler the 1o repon samnce dme or dus

— Lab. Ma:‘mg"'et-u,nh Supervisor

Technical Advisor
Pro "Dr.h[a!nmuud Tash
Signatnre: f

Tel -Fax/Mohile: 0235678005

Email: - maiestiabacmo.cu

et

- 01277721545 - 01277721525

Barilding 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Tssue Mo/Hevr No; - 1/2



Mechanical Tesung Laboratory
Metallurgical Dept. — Building No, 32

Faculty of Engineering — Cairo University
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Bl el — daigh A5

2-Chemical Test:

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No:4545-AD

ID{s)Ava. Elemenis analyzed, %
of 2 Runs | = : > o Sk .
of each ID C | Mn sl P b Ni Cr | Cn | Mo Y Ti Al B I Nb
11-24M520 | 0160 | 1298 | 0200 | 0020 | 0010 | 0009 | 0017 | Q010 | 0002 | 0005 | 0013 | 0037 | 0.000 | 0.00]
Required
for grade 0,27 1.7 060 | 0045 | 0045 — e .ai . o " - iz o
Ax max max max max max
A135IR | |
Mote: According to foots
Test conducted by: __ Signature:
- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.
- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot
be given to any other party.
- The lab responsibility of delivering the rest of sample(s) to the customer expires after 15 days
after the test report issuance date or due to the depletion of the sample(s) during test,
Technical Advisor Lab. Manager / Lab. Supervisor
Prof. Dr. Mahmond Tash
Signatn re: j, Slgnature:
—_— l-"? '.-' 2 g (" il
f‘ A = /z’ /_‘{,ﬂ"’ ?
Tel -Fax/Mobile: 0235678005 - DIZ77721545 - 01277721525 Page2 of 2
MTL-F-7.5.1

Email: = matestobioend, e oedd p,eo

Building 32-Faculty of Engineering-Cairo University-El Gamaz St.-Giza.
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Mechanical Testing Laboratory Tasting Bl Amaly = digh 4,0
Metallurgical Dept — Building Ne. 32 oA OmBA
Faculty of Engineering — Cairo Uni versity

F Conformity Report
This report based on the results presented in Test Request &: 166 |
Specimen(s) [D 11-24/520. |

Final Evaluation:

According to compliance with EN10025-2:2019

1- The specimen tensile properties are in conformity with grad=S335JR according to EN10025-2:2019
2- The specimen chernical analysis is in conformity with grade 8355JR sccording to EN10025-2:2019

Report prepared by: £ng/Eman Shamoa
Reviewed by:

Technical Advisor _Lab. Manager / Lab. Supervisor
“Prof. De. Mahmoud Tash
Signature: L Signature:
% Tl
.:"""'_H_}ﬂ ? i ey 1 f:"
ol NP
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277711525 Page 3 of 2
Email: - matestls b enoco edu.es MTL-F-7.8.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa 5t.-Giza.
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Mechanical Temi.ug Laboratory
Metallurgical Dept. — Building No.
Faculty of Engineering — Cairo Liniversity

s
I g
&
S,y 1
L S

Aceredited

Testing
GAB #

32 02T3048(4)

ARl DL e
32 aby ripe - AN pd
Boalhl Arala — daaiph s

Test Report

Ilﬁ- ] Specimendsy ID

11-24/521

| Test Request# |

The MTL adopts the management systems that fulfills the requirernents of the Interrational standard ISO/EC 17025:2017

1371172024 |
Tensile+ Chemical
Tension (ASTM EB/16)
Low alloy steel [ASTM E415/17)
IPE 300
5 Ny 5l Al A
2 el Ll 45 2
g e g gl 35

Date of request Number of pages | 2

Test(s) Required
Test method (Mechanical)
Test method (Chemical)
Test item description
Owaer
Contractor
Steel Contracior

Project name

Date of Performing Test 2041 12024 Test Report Date 2001 1720324
Tempernture, O 13 Homidity, %o 7

= Specimen details and conditions (shown above) are supplied by the customer; hence the lab bears oo
responsibility regarding these details.
e The Un-machined specimen was sent by the customer.

1-Tensile Test: Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No: llitlﬂﬁﬂﬂ[ﬂ]lﬂ

- Test Sapﬁ:i_qg! e il A2 11-24/521 Required for S275JR
I ""i’ﬂd‘ 45, I 347 265 min.
}]}Hm‘mtmg “i;mlﬁ 481 410-560
'y Elﬂ-ngnﬁal,ﬂ* e | 18 23 min.
Test conducted by: Signature:

The 125 resules represent a savple proviled — by the sustemst - v the Lok cedy and do rod represent the gaendities of prodeciios or any
oderquendities belangs to the cusioner.

Bi=pors mmaed by the Lab & confidestial and belong ta the requesting perty alane and cannat be given Lo any olver parl

The I responsibil iy af deliveriag e st of snmple(s) o the costomer expires after |5 deys afier the i report B9wenie dabs o di

k [rgbl.n'lﬁ_ngg_ur { Lah. Supervisor

Technical Advisor
'_Prof. Dr. Mahmoud Tash
Elﬁ;namrm it i ignatnre:
f T o i 1
- '?:3:, 7 5 A
Tel -Fax/MMobile: 0235678005 - 01277721545 - 01277721525 Page 1 of 2
MTL-F-7.B.1

Emall: - matestinba end oo edn.eg
Building 32-Faculty of Engineering-Cairo University-El Gamaa 51.-Giza.
Isspe No/Bev Mo: 171
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Mechanical Testing Laboratory Tesling BRI daaly — doaxigh A
Metallurgical Dept. ~ Building No. 32 W O
Faculty of Engineering — Camre University
2-Chemical Test:
Test Equipment: ARL 3460 Spectrometer Arc/Spark QES.
Serial No:4545-AD
ID(sVAvg- Elements analyzed, %

of 2 Runs C
of each [Ty

11-24/521 | 0.181 | 1126 | Q061
Hegeired

Ma | SEE| PR NSRS Ce M| Y O TE [ -AL | B | Nb
0.015 | 0.002 | 0.041 | 0.035 | 0.026 | 0.005 | D.00S | D025 | 0038 | 0.000 | 0,000

0.24 1.66 0.045 | 45 (1))

for graie [
max | max max | max max

5275010

Note: According (o footnete (f) in ENI00ZS-Z, the max. Yalue for nitrogen docs not apply if the

Test conducted by: Signature:

The test results represent & sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.

- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot
be given 1o any other party.

The lab respansibility of delivering the rest of sample(s) to the customer expires after 15 days
after the t&5! report issuance date or due to the depletion of the sample(s) during test.

Technical Advisor -Lul:._!'r:[mnaﬁer ! Lab. Supervisor
Prof. Dr. Mahmoud Tash

Signaturg: vy f Signature:
— }g 7 f‘-‘j ,F:-;‘j ’1;/-3"
I £ 4 o

Tel -Fax/Mohile: 0235678005 - 01277721545 - 01277721523 Page 2 0f 2
Email: - matestlniye ennco.cdo.gg MTL-F-7.5.1

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issne No/Rev No: 172
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Mechanical Testing Laboratory Testing Bn AN Anals — dsaigh 408
Mesallurgical Dept. — Building No. 32 04130450
Faculty of Engineering — Caire University
Conformity Report
This report based on the results presented in Test Request #: 166
Specimen(s) 1D 11-24/521

Final Evaluation:
According to compliance with E -2

|- The specimen tensile properties are in conformity with gradeS8275JR according to EN10025-2:2019
2- The specimen chemnical analysis s in conformity with grade S8275JR according to EN10025-1:2019

Report prepared by: fng/tman Shameo

Reviewed by:

— Technical Advisor ‘T __—TzbManager/ Lab. Supervisor

. " Prof, Dr. Mahmoud Tash
Signature: owee s - Sipnature:
A o ;'51-— % >
PR AR —
l,!! - e .llr__ |'--'

Tel -FaxMobile: 0235678005 - #1277721545- 01277721525

Email: - maiestlabireng.co.cdn.ed

Page 3 0f 2
MTL-F-7.8.1

Building 32-Faculty of Engincering-Cairo University-El Gamaa St.-Giza.

Lszue MoRev No: 12
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Mechanical Testing Laboratory Tasting FRveE — astgll i |

Metallurgical Dept. — Building Mo, 32 . 4"?1“;;:“ g, = iy
Faculty of Engineering — Cairo University
Test Report

Test Reﬂutsl ) j 115

| Specimen(s) ID |

11-24/521 |

Tha MTL adopts the rmansgement systerms that fulliks the reguicemeants of the intematienal standard 1S0/IEC 170252017

Date of request 135 152024 | Mumber of pages I 2
Test(s) Required Tensile+ Chemical
Test method (Mechanical) Tension (ASTM E&'16)
Test method (Chemicnly Low alloy stee] (ASTM E415/17)
Test item description IFE 360
Owner of 0y el Al b A3
Contractor iy JP i [ A L
_ Steel Contractor ey e g Al AE
Project name e s e Nl el R W g
Date of Performing Test 200112024 Test Report Date 204 12034
Temperature, *C 23 Humidity, % EX)
# Specimen details and conditlons (shown above) are supplied by the customer; hemce the lab bears mo
responsibility regarding these details.
&  The Ur-machired specimen was sent by the customer,

1-Tensile Test: Test Machine: SHIMADZU f UH-| (00KNX Universal Testing Machine.

Serial No: 124105000018

‘Test Eppr:.i‘utn ( 11-24/522 Required for S275JR
] HEHM """ =33 341 265 min.
!ﬂﬁmﬂt&l‘mﬁhﬂ%ﬂpt adl) 455 410-560
|  Elongation; % a2 23 min
Test cuuduﬂﬂﬂ by: Signature;

The Lest reeilts represen o sample providead = by Me cuscomer - 1o the Lab only end doonat represant the quanties of preduction o eny
afhies quaagitees belangs to the ostomes,
- Repons bsued by the Lebare confidentiel and helong 1o the requesting party alone &nd cannot Be gives o any ol pan
- ‘Tt lat responsibility of defivering the rest of saniplofs) v the cusiomer expives afier |5 duvs afer ihe et repoi (ssumrce dare or dug

O
——

- _._.-;u:. "rm'“ i

Technical Advisor

.= Lub.Manager / Lab. Supervisor

" Prof. Dr. Mahmoud Tash

Tel -Fax/Mobile: (235678005

-0I277721545 - 01277721525

Emails = matestiabiy cngcustlu e

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issme NovRev No: 172

Page 1 of 2
MTL-F-7.8.1
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Mechanical Testing Laboratory
Metallurgical Dept. — Building No. 32

Faculty of Engineering — Cairo University

P ]
.1'l
e Ny

L Ll "_a %
hepredited

Testing
CaB®
D41304B(4)

| 1= Attt o LAY Jara |

ey ; R

BBl draly = Auaalyh 45

32 oy e - S 3N pud |

o Cnnfurmilz ReEnrt ||

This report based on the results presented in Test Request #: 166

Specimen(s) I

11-24/522

.....

Final Evaluation:

According to compliance with EN10025-2:2019

I- The specimen tensile properties are in conformity with gradeS275/R according to EN10025-2:2019
1- The specimen chemical analysis is in conformity with grade S275TR according to EN10025-2:2019

Report prepared by: Eng/Emon Shamaa

Reviewed by:

Technical Advisor | Lab. Manager / Lab. Supervisor
. Prof: Dr. Mabmoud Tash
Signature: Signature:
e }" ,?/ _
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721525 Page 3 of 2
MTL-F-7.8.1

Email: - matestinhia engcu.ctu.cg

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza.

Issue No/Fev No: 172
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Mechanical Tesung Laboratory
Metallurgical Dept. — Building No. 32
Facalty of Engineering — Caire University

D41304B(4)

wh b

&
(%

Tl AGAYY B |
32 3, s o ) BN acd
5_mlil dealy — Al A0S

Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.

Serial No:4545-AD

| ID{sHAve. Elements ed, Yo

rrel el | s | B8 [Nl cu | Ma| ¥ | T M| B | DD
11-24/522 | 0.159 | 0988 | 0047 | 0005 | 0007 | 0.038 | 0.031 | 0.027 | 0004 | 0.007 | 0.019 | 0033 | c.ooo | o000
Regiired

i gradi 024 L.64 e 0045 | 0u0dS i i 060 o e s s I oo

max max max Mmiax max
S1TSIR |

Test conducted bw:

Signature:

be given to any other party.

The test results represent a sample provided ~ by the customer - to the Lab only and do not
represent the guantities of production or any other quantities belongs to the customer.
Reports issued by the Lab are confidential and belong to the requesting party alone and cannot

The Iab responsibility of delivering the rest of sample(s) to the customer expires afler | 5 days
after the test report issuanece date or due to the depletion of the sample(s) during test.

Technieal Advisor

Lab. Manager / Lab. Supervisor

jﬁ'ﬂﬂ Dt‘. mhmﬂ“d Tﬂlh

ez

: # Signature;
- =
P E/L" P'/f.

=¥

Page 2 of 2

Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721525
MTL-F-7.8.1

Email; - malestbaba e ng cueddu.eq

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza,

Issue MoPey Moy 171
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Mechanical Tesnng Laboratory Testing BRI Aal — Aeadigl 8
Metallurgical Dept. — Building No, 32 mﬁ*;;gw
Faculty of Engineering — Cairo University
Test Report

116

|| Test Requoest ¥ |

| Specimen(s) ID |

11-24/524

The BATL adopts the managemant systams that fubfills the requiraments of the ixterratianal standsrd .ISDﬂECiIﬂ-EE‘.E-I]!?

Date of request 13/11,/2024 | Number of pa page; | 2
Test(s) Required Tensile+ Chemical
Test method (Mechanical) Tengion (ASTM ER/1G)
Test methad (Chemical) Low alloy stecl (ASTM E415/17)
Test item description BO*80*8 L)
Owner o N 5 5 el Bl Bl
= Contractor Y gifall Leall 45
Steel Contractor oty g Bl A5 2
Project name s gy i g COlER F g e
Date of Performing Test 3071 L2034 Test Report Date 2071172024
Temperature, °C 3 Humidity, % 17
# Specimen details and conditions (shown above) are supplied by the cusfomer; hence the lab bears no
responsibility regarding these details.
#  The Un-machined specimen was sent by the customer,

1-Tepsile Test: Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.

Serial No: 124105000018
. TestSpecimen 11-24/524 Required for S275IR
< Yield mmﬁ dabad il 326 265 min.
__ Ultimate Tensile stress, Mpa 1567 410-560
Elongation, % 28 23 min.
Test conducted by: Signaiure:
= The tesl results represant a sample provaded — by the cusismer - o the Lab only md doonot represent the quaisities of production or ey

osher qumnaties hebangs bo the customer.

Repoats beed by the Lab ore confickmiial mnd belong oo Che reques trg, pary alcae and canmot e given io iy Sl pin
The lah n::p-muibﬂila-'nfd_zlhtm Mmﬂuﬂ'mlt{:]m the cusboemeer D:.Pi:l'lﬁ her tiﬁauaﬂtrﬂ‘:mtmp:ﬂmummunhu

Technical Advisor -~ o cLab Manager / Lab, Supervisor
- —Frof. Dr. Mahmoud Tash
Eignnture ' . “'}{ Signature:
s T
-""x__"l'k %4 2
= ___ ‘Z*:_-f"'-""'."' 3
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721525 Page 1 0f 2
MTL-F-7.5.1

Email: = maivsilaba e npcodly, eo

Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-(iza.

Issue No/Rev No: 172
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Mechanical Testing Laboratory Tesling B_AEN Aaals — Aaipll 08
Metallurgical Dept. — Building No. 32 i1
Faculty of Engineenng — Caro University
2-Chemical Test:
Test Equipment: ARL 346( Spectrometer Arc/Spark QES.
Serial No:4545-AD
D) Avg. Elements analyzed, %
of 2R - T £ ¥
oreschin | € |Ma| s | P 'S | Ni|'CF |i€a M| V | Ti | AL | B | Nb
11-24/524 | 0.121 | 0.626 | 0.051 | 0.015 | 0.002 | 0.041 | 0.035 | 0.026 | 0.007 | 0.003 | 0.017 | 0.038 | 0.000 | 0.000
quuirr;r
forgrade | %24 L6 | ﬂ.i}:f ﬂ:l: g il :]f': Lol Wil el e [ i
Gy | AT | max C

Moip:

Test condocted by:

the max. Value for n

Signature:

The test results represent & sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.
Reports issued by the Lab are confidential and belong to the requesting party alone and cannot
be given to any other party.
The lab responsibility of delivering the rest of sample(s) to the customer expires after 13 days
after the test report issuance date or due to the depletion of the sample(s) during test.

o

Lalll]

i

A\ in

ger | Lah. Supervisor

. Technical Advisor 4 |* —Lab; Mana
T Prof. Dr, Mahmoud Tash
Signatored - e Sionature:

Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277711525

Emails - miatestli b cng ey cdn.ed
Building 32-Faculty of Engineering-Cairo University-El Gamaa St.-Giza,

Tssue NovTRev No:

112
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Mechanical Testing Laboratory Testing Bl drals — Aoaign K
Metallurgical Dept. — Building No. 32 uﬁ?ﬂgﬂl
Faculty of Engineering — Cairo University
| Conformity Report :

This report based on the results presented in Test Request #: 166

Specimen(s) ID

11-24/524

Final Evaluation:

According to compliance with £N10025-2:2019

1- The specimen tensile properties are in conformity with gradeS275IR according to EN10025-2:2019
2- The specimen chemical analysis s In conformity with grade S275TR according to EN10025-2:2019

Report prepared by: eng/Emon Shamao

Reviewed by:
Technical Advisor ’j;c:-::-‘-*'* . Manager / Lab, Supervisor
= “Prof. Dr, Mahmoud Tash
Sigunature:  Bignature:
—_— }0 ‘:I = o | o
4 = o™
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721515 Page 3 of2
MTL-F-7.8.1

Emall: - malestlabirens o, ey .eg

Building 32-Facalty of Engineering-Cairo University-El zamaa St.-Giza.

Isspe NoBey Nao: 172
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Mechanical Testing Laboratory TE‘:’;ﬂ BoALEN Anale — Auaipll A%
Metallurgical Dept, — Building No. 32 041304Bi4) -
Faculty of Engineering — Cairo University
Z-Chemical Test:
Test Equipment: ARL 3460 Spectrometer Arc/Spark OES.
Serial No:4545-AD
ID(sMAvg. Elements analyzed, %
2R : i =, ; i :
of2Bums | ¢ (v | si|[ e [ s | mi|e|ca|Mo| v|T|[a| B |
11-24/523 | 0,166 | 1067 | 0265 | 0017 | 0010 | D019 | 0013 | Q025 | 0001 | 0010 | 0006 | 0020 | 0.000 [ 0.0
Required i
for grade .24 L D045 | D045 e oy .60 - . - et " -
max max max nax max
SZT5IR I

i in EM1ER2S-2, the max. Yalos fi

Test condacted by: Signature:

- The test results represent a sample provided — by the customer - to the Lab only and do not
represent the quantities of production or any other quantities belongs to the customer.

- Reports issued by the Lab are confidential and belong to the requesting party alone and cannot
be given to any other party.

- The lab responsibility of delivering the rest of sample(s) o the customer expires after 15 days
after the tast report issuance date or due to the depletion of the sample(s) during test.

_th.Muuger { Lab. Supervisor

Technical Advisor
4 _ Prof. Dr. Mahmoud Taszh
Efguafnm:if ,:E-‘_'";‘é ,;/ Signature:
7 ae .2 AR oD
] = T
Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721523 Page 2of2
Emailz - matesiipbid cnp.ciconae MTL-F-7.8.1

Building 32-Facuity of Engineering-Cairo University-El Gamaa 5i.-Glza,
Lssue No/Rev No: 172
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Mechanical Testing Lahﬂrﬁtﬂl'j’
Metallurgical Dept. — Building No. 32
Faculty of Engineering — Caire University

'?I:,"
o ey
AR, W
Ly oL

fecrediled

Testing
CAB#
041304B(2)

' | = i' LS il A e |
s

"\-5_,/ 32 o) ae - i 3N aud
3l daula — Aaadel 405

I Conformity ReEnrt i

" This report based on the results presented in Test Request#: | 166

11-24/523

Specimen{s) 11

Final Evaluation:

According to compliance with EN10025-2:2019

1- The specimen tensile properties are in conformity with gradeS8275IR according to EN10025-2:2019
2- The specimen chemical analysis & in conformity with grade 8275TR according to EN10025-1:2019

Report prepared by: £ng/Emon Shomaa

Reviewed by:

Technical Advisor

_Lab. Manager / Lab. Supervisor |

_#

Eign:tu‘rﬁ__‘ }a ,.,fi'j?'*_’

me Dr. Mahmoud Tash

e

f/ Slgnature;

Page 3 of 2

Tel -Fax/Mobile: 0235678005 - 01277721545 - 01177721525
MTL-F-7.8.1

Email: - matestlaba conecinedo,ea
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Mechanical Testing Laboratory Tﬁ“;g 5_al fnala — gl il
hetallurgical Dept, — Building No. 32 041304B.4)

Faculty of Engineering — Cairo University

I] Test Report
Test Request # | 116 | Specimen(s) ID |  11-24/523

The MTL adopts the management systems that fulflils the requirements of tha International standard ISOSIEC 170252017

Date of request ] 1371102024 | Number of pages | 2
Test{s) Required | Tensiles Chemical
Test method (Mechanical) Tenzion (ASTM EBS16)
Test method (Chemical) Lenw allow steal (ASTM E41517T)
Test item description [O0* 100*10 %yl j
Owner ol Jbl LD g
Contractor Y gliall il a8 5
Steel Contractor ey g B I S 5
Project name b ol 1 g s g e
Date of Performing Test 2001 1/2024 | Test Report Date 2041 1/2024
Temperature, "C 23 | Humidity, % 37
« Specimen details and conditions {(shown above) are supplied by the castomer; hence the lab bears no
responsibility regarding these details,

e The Us-machined specimen was sent by the custom er,

l-T:_'g;ilg Test: Test Machine: SHIMADZU / UH-1000KNX Universal Testing Machine.
Serial No: 124105000018

= Test Specimen 11-24/523 Required for S2751R
 Yield stress, Mpa '_" 37 265 min.
illﬁmt‘! Tensile Fﬁhﬁ;ﬂﬂ 418 410-360
Elongation, % 30 23 min.
Test conducted by: Signature:

The test resihis repaesens a samiple provided = by the st - 10 s Lab anly amd donoc regresent e quanities II[FIIId'EIII:'I'lIHm:-'

ather quantities belongs 1o the customer.
fenons issued by the Lab are confidentiol #d belong in (he requesting pary alae md comece ke given 16 amy alhes past.

Tt lah responsibilicy of delivering the ses of same(s) m the customer expies efier L3 days aftor the lsL repor ii5umos dute or dus

=

._.—- ™™ [=
Technical Advisor Pt cﬂiﬁ:" lanager / Lab. Supervisor
e Pﬁ&f. Dr. Muhmuud Tash

Signatu::e: > .,— fl:lﬂture
il }a 7 2 ..--"""—' _}’ 7 J
£ & JII.r' ?;f*

Tel -Fax/Mobile: 0235678005 - 01277721545 - 01277721525 Page 1 of2

Email: - matestiaba copoconesip.es MTL-F-7.81
Building 32-Faculty of Engincering-Cairo University-El Gamaa St.-Griza.

Issue No/Hev No: 172
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